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8DPSK,2402MHz,3DH5,Plot 3,2410MHz~100 

00MHz 
8DPSK,2402MHz,3DH5,Plot 4,10000MHz~25 

000MHz 

  
8DPSK,2441MHz,3DH5,Plot 1,Band 

 Edge  
8DPSK,2441MHz,3DH5,Plot 2,0.009MHz~23 

00MHz 

  
8DPSK,2441MHz,3DH5,Plot 3,2500MHz~100 

00MHz 
8DPSK,2441MHz,3DH5,Plot 4,10000MHz~25 

000MHz 
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8DPSK,2480MHz,3DH5,Plot 1,Band 

 Edge  
8DPSK,2480MHz,3DH5,Plot 2,0.009MHz~24 

75MHz 

  
8DPSK,2480MHz,3DH5,Plot 3,2505MHz~100 

00MHz 
8DPSK,2480MHz,3DH5,Plot 4,10000MHz~25 

000MHz 
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1.5 Frequency Band Edge 

1.5.1 Test Result and Data 

 

BT Frequency Band Edges-Conducted  

Mode 
Test Range 

(MHz) 
Packet 
Type 

Hopping 
Mode 

Band Edge 
(dBm) 

Limit Result 

GFSK 2380~2420 DH5 
 Hopping 

On 
-47.76 -20.777 Pass 

GFSK 2463.5~2503.5 DH5 
 Hopping 

On 
-53.41 -22.118 Pass 

π/4DQPSK 2380~2420 2DH5 
 Hopping 

On 
-48.16 -20.675 Pass 

π/4DQPSK 2463.5~2503.5 2DH5 
 Hopping 

On 
-53.28 -21.082 Pass 

8DPSK 2380~2420 3DH5 
 Hopping 

On 
-47.42 -20.975 Pass 

8DPSK 2463.5~2503.5 3DH5 
 Hopping 

On 
-52.92 -21.894 Pass 
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GFSK,Hopping,DH5,Band Edge HighRange GFSK,Hopping,DH5,Band Edge LowRange 

  
π/4DQPSK,Hopping,2DH5,Band Edge HighRang 

e 

π/4DQPSK,Hopping,2DH5,Band Edge 

LowRange 

  
8DPSK,Hopping,3DH5,Band Edge HighRang 

e 
8DPSK,Hopping,3DH5,Band Edge LowRange 

  
 
 
 



 
Test report no.180301298SHA-001 

Page 50 of 55 
 

FCC ID: 2AL76WXBR30                                                                                                             TTRF15.247-01_V1 ©  2017 Intertek 

  

1.6 Dwell Time 

1.6.1 Test Result and Data 

 

BT Dwell Time  

Mode 
Test 

Frequency 
(MHz) 

Packet 
Type 

Transmission 
Time (ms) 

Number 
Dwell Time 

(ms) 
Result 

GFSK 2402 DH1 0.390 207 80.65 Pass 

GFSK 2402 DH3 1.648 119 196.15 Pass 

GFSK 2402 DH5 2.887 85 245.40 Pass 
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GFSK,2402,DH1,Transmission Number GFSK,2402,DH1,Transmission Time 

  
GFSK,2402,DH3,Transmission Number GFSK,2402,DH3,Transmission Time 

  
GFSK,2402,DH5,Transmission Number GFSK,2402,DH5,Transmission Time 
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1.7 Carrier Frequency Separation 

1.7.1 Test Result and Data 

 

BT Carrier Frequency Separation  

Mode 
Test 

Frequency 
(MHz) 

Packet Type Range 
Separation 

(kHz) 
Result 

GFSK Hopping DH5 2401.5MHz~2403.5MHz 1149 Pass 

GFSK Hopping DH5 2440.5MHz~2442.5MHz 897 Pass 

GFSK Hopping DH5 2478.5MHz~2480.5MHz 1079 Pass 

 
  



 
Test report no.180301298SHA-001 

Page 53 of 55 
 

FCC ID: 2AL76WXBR30                                                                                                             TTRF15.247-01_V1 ©  2017 Intertek 

  

 

GFSK,Hopping,DH5,2401.5~2403.5MHz GFSK,Hopping,DH5,2440.5~2442.5MHz 

  
GFSK,Hopping,DH5,2478.5~2480.5MHz  
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1.8 Hopping Channel Numbers              

1.8.1 Test Result and Data 

 

BT Number Of Hopping Channels  

Mode Test Frequency Packet Type Test Range Result 

GFSK Hopping DH5 2400MHz~2483.5MHz Pass 
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GFSK,Hopping,DH5,2400~2426.5MHz GFSK,Hopping,DH5,2400~2483.5MHz 

  
GFSK,Hopping,DH5,2426.5~2454.5MHz GFSK,Hopping,DH5,2454.5~2483.5MHz 

  
 

**************************************** END *************************************** 
 


